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TEST REPORT
e =
e 5 20230306J08166
Report ID
, fifi e FL R 4t -
ﬁ;ﬂ;%fﬁ: s F’tﬁ 1‘/]? : ole
Sample Name LFP  Lithium lon  Energy | .. "o " +{s PYLONTECH
Storage System
TS PowerCube-M1-C-32/768V FE AR Seuf
Model/Type 768V 148Ah 113664Wh Sample status Good
TAEERAL IR RE REVRRH R 3 A BR 2 7]
Applicant Pylon Technologies Co., Ltd.
W 3 AT DX KT BB b S o2 B 887 7 73
Appli(;ant Address (l\:lﬁi.n;& Lane 887, Zu Chongzhi Road, Zhangjiang Hi-Tech Park, Pudong, Shanghai 201203,
Az A TLIRMIRAEREVR LA IR A 7
Manufacturer Pylon Technologies Co., Ltd.
Hi k- TL75E Bl TR T #8505 585 75
Manufacturer Plant 8, No0.505 Kunkai Road, JinXi Town, Kunshan City, Jiangsu Province, PEOPLE’S
Address REPUBLIC OF CHINA
LR DA AT M BAA PR A F
Test Lab CQC Intime Testing Technology Co., Ltd
Wt TN R G IFR X % KIE 13685 A KMIAHL &R

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

IR BRI (KT fEkS i n @ R PR HEF M) 28-EARIZIT15538.371
Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

[GESSEER LIt LR OR3P Th RESGIE

Test Iltem Verification of the assembled battery's’ protection equipment

BREH B: 2023-03-28

Receiving Date

SERHAE] . 2023-04-03
Completing Date

RIWLEIL - PR A b 7 IR bR E SR

Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.

LREZSETE W5 E: 20+5C

Test Condition Ambient temperature

IiH - .

Engineer Eewilbii ZXEJ

Hi A% . :

Auditor & {g‘i A

sk Data of issue

Approver A A iitﬂiﬁ 2023-04-03
ITC-4-B-B029-A1 2021-08-17
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R iR

Description of the sample

Wk i 5 PERS S SRR

Test Item Sample No. Sample State

B1-B2 BN, seh ik

At first cycle, in fully charged states

T1~T5
B3~B4 FENFMHEIER G, SEERHEIRES

After 25 cycles ending in fully charged states

C1~C5 BN FSHCBIEIR, 50% 1 4t A AR A
At first cycle at 50% of the design rated capacity

T6
C6~C10 BB T AB NS, 50%IR T AIE A TR A
After 25 cycles ending at 50% of the design rated capacity

\ AN FEBBAES, e HUIRES

At first cycle, in fully charged states

T7
\ 25N SRR G, BT RS

After 25 cycles ending in fully charged states

C11-C20 BN, se Ak

At first cycle, in fully discharged states

T8
C21~C30 FNFMHEIEN G, SEEEIRES
After 25 cycles ending in fully discharged states

#1E

Remarks

1, fiEREHLI R4 (L5 PowerCube-M1-C-32/768V, 768V 148Ah 113664Wh), i#it6.2kWh, iZHiihH
PFH1244 15 H32148-C (32V 148Ah 4736Wh) [ Byt S 5 IPCTTT e, 12 Lt 2L 7F: Py eyt 4 Lt
UN38.3MIk, i 4 5 420210906J23677-2;

The watt-hour rating of the LFP Lithium lon Energy Storage System (PowerCube-M1-C-32/768V,
768V 148Ah 113664Wh) is more than 6.2kWh, the battery system is assembled from twenty-four
battery modules(H32148-C, 32V 148Ah 4736Wh) in series and in parallel. The internal battery modules
have passed all applicable tests of UN38.3. The report number is 20210906J23677-2

2, ErxtEdE, AR, XTH NI (H32148-C) AT H B, REMRERI RS, MH
N EB A e A RERE BT - b A (A FE e vl K. AR ZE R FE TSR e B AT IR, PR SRS Al
For battery modules, in this test, four internal modules (H32148-C) were assembled in series to replace
the energy storage battery system, this report is to confirm if the assembled battery is equipped with a
system of preventing overcharge, short circuits and over discharge between the batteries. The sample
number is Al.

3, AREH, WEHEMAR (H32148-C, FEM4i5: B1-B4) flHEY (PF37TM, FEf4m's:
(C1~C30) 1M AR KR4 51 ] %5 2021090632367 7-2 1131

In this report, the photos and data of internal battery module(H32148-C, sample number: B1-B4) and
cell(PF37M,sample number: C1~C30) is cited from 20210906J23677-2.

4, PAERHLRLER Y KA i 2

The internal battery module is large battery

5, PITHIMARB R BTSSR R H R E A AR A — i I R AR R E
W, T7WEAEH.

ITC-4-B-B029-A1 2021-08-17
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The internal battery module is not designed with overcharge protection and designed for use only as
component in another battery, T7 item is not applicable.

6, Ak 5% 5 920210906323677-2 4k & — [, A BEUEW] L4 A 58 427 A UNBB.3 I E oK
This report shall be used together with the report of 20210906J23677-2 to prove that the assembled
battery fully meets the requirements of UN38.3

ITC-4-B-B029-A1 2021-08-17
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REMEAREE (B M, PowerCube-M1-C-32/768V)

Sample Fundamental Parameters (Assembled battery, PowerCube-M1-C-32/768V)

i H 2 S| ZH
Iltem Parameters Iltem Parameters
i % Bi(AN) 148 FRARHLE(V) 268
Rated capacity(Ah) Nominal voltage(V)
WUt LA — /N (Wh) 113664 TR (V) 864
Watt-hour rating(Wh) Limited charge voltage(V)
. Bl 32 4 2
%EEEE{}ﬁ(A) Wﬁ@/*}aEEAEEA/JIL(A)
74 Maximum continous charging 148
Charge current(A)
current (A)
FoHAR I R (A) 4 i HLAL(A) )
End charge current(A) ' Discharge current(A)
2R AR (V) 672 P RS A () 960
End of discharging voltage (V) Cell numbers(pcs)
=) = Nroy NS iAR=!
_ Bﬁﬁﬁ_ﬁ@ﬁﬁ/)lu (A) 148 ZEM VI RS PE37M
Maximum discharge current(A) Model of cell
Capacity of cell(Ah) Permutation of cell
olfFEE ©218mm ol <18mm
bt Cylindrical®218mm Cylindrical®<<18mm
AR y g
Shape of cell bR WSl o
Prismatic Pouch Cell Button Cell
FmEAEE (WHKRA, H32148-C)
Sample Fundamental Parameters (Internal battery modules, H32148-C)
i H 2 i H 2
Item Parameters Item Parameters
BE 455 (Ah) 148 FRFRHLE (V) 30
Rated capacity(Ah) Nominal voltage(V)
HiE Etﬁ_d‘lﬁ(\/\/h) 4736 78 FEL PR A FEL V) 36.5
Watt-hour rating(Wh) Limited charge voltage(V) '
) L E v
U R(A) BRI BRI
Charge current(A) 74 Maximum continous charging 148
9 current (A)
FeAR I LR(A) 24 T HL(A) 4
End charge current(A) ' Discharge current(A)
AR (V) - P2 IS (1) 20
End of discharging voltage (V) Cell numbers(pcs)
1=} - Nray N ‘—k!: ]J =
KRBT () 148 bl S PE37M
Maximum discharge current(A) Model of cell
Capacity of cell(Ah) Permutation of cell
ol FEE &218mm ol FEE <18mm
T Cylindrical®=18mm Cylindrical®<<18mm
CEMENU TN Y Y
Shape of cell obg R WS ot
Prismatic Pouch Cell Button Cell
ITC-4-B-B029-A1 2021-08-17
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B R

Photos of Sample

FE 5 B F (Sample photograph) -1

FE A F (Sample photograph) -2

ITC-4-B-B029-A1 2021-08-17
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B R

Photos of Sample

FE 5 & A (Sample photograph) -3

ITC-4-B-B029-A1
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B R

Photos of Sample

FE 5 B F (Sample photograph) -5

IEIAE S P B (photograph of sample sent for testing) -6

ITC-4-B-B029-A1
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B R

Photos of Sample

IEIEE 5 B F (photograph of sample sent for testing) -7

LML B H (photograph of sample sent for testing) -8

ITC-4-B-B029-A1 2021-08-17
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B R

Photos of Sample

LIRS B F (photograph of sample sent for testing) -9

IEMAEE S B F (photograph of sample sent for testing) -10

ITC-4-B-B029-A1 2021-08-17
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R R A

Photos of Sample

FE B, N B H it A H (Sample photograph, internal battery module) -11

, f i

FE 0 I, 9 B H A E (Sample photograph, internal battery module) -12

TR TRTT

ITC-4-B-B029-A1 2021-08-17
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R R A

Photos of Sample

FE B, N B E it A E (Sample photograph, internal battery module) -13

FE LB, N B B A EL (Sample photograph, internal battery module) -14

ITC-4-B-B029-A1 2021-08-17
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R R A

Photos of Sample

FE B, N B H it A H (Sample photograph, internal battery module) -15

FE IR, N B Bt S ER (Sample photograph, internal battery module) -16

ITC-4-B-B029-A1 2021-08-17
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R A

Photos of Sample

FE 5 B A B i (Sample photograph,label) -17

332 PYLONTECH

IFpP/1 3/1141/238/[(4P55)2S]M/0+50/95

Product Name: Rechargeable Li-ion Battery
Model: H32148-C
Part Number: HM1C180C01V00101
Rated Energy/Capacity: 4.736kWh/148Ah

Nominal Voltage: 3a2v
Charge Voltage: 35~36V
Date of Production: 2021-08-28
Serial Number: PPTBD01100403005

1
PPTBD01100403005

www.pylontech.com.cn

FE 5 & F Bt (Sample photograph,cell) -18

ITC-4-B-B029-A1
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FHANTEZRAT AR PR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

For N &5 SR
Test results
%K 38.3.4.15 FEMRAR
Clause 38.3.4.1 Altitude simulation
TASG: Byt RN B b 2H B AE TR 5T e T 11,6 T MR 3R 505 2 (20 + 5°C) R E D6/
W0 R i

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20£5°C).

AR A AR AR A KR E L B F A/ 00l F S Y

BRZER | 900%, i & 112k BR1E0.1%)
Test No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test

requirement cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

Mass loss limit 0.1%.

KA | AR AL AN AR, AE K, BAREEEE LR L

Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
g5

Pass/Fail P
Conclusion

ITC-4-B-B029-A1 2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(oRIESES
Test results
K 38.3.4. 2R F ALK
Clause 38.3.4.2 Thermal test
TR I6 FEL AT H YA B S PR IR 25 T 72 £ 2°CI S P A A /D 6/, 126 FEAE R
TS T-40 + 2°CI 56 AT T AEIE D6/ o P AR i i il 52 -2 T (1) g KSR (18] (8] B 930
oyt SRR EE YT, ILSERI0IK, HE R BT e F vt Al R v 2 AE A BRI (20 +
5°C) T A7 24/ .
WA TR | TR B et R et 2H, 5% R T W i e P ) 2520 R 127N
Prozizture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| NI AN AR AR AN K (NIASE R ) LR AN/ TG LR (K
TRZEER | 90%, J5i & 45126 FRAE0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Brmas R | AR, AT AR AR ANE K BRI 2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

=5
%K
Clause

38.3.4.3 #EEhAK:

38.3.4.3 Vibration

bR rwa
Test
Procedure

R AN VB2 K T TR &, (SR R AN Be it B IR AR T8 DABUA REHER A% 18 R 5) .
RN ETZITE, X EURE A N 7THZEI200Hz, F[RIEI7HZ, P52 15550,

X HRI /NS A . AT HzF4s, fREFLgn MIs R IdE, B EIARIAF|18 Hz, )5
KRMETRFFAE0.8 AR (EMRAE 1.6 Z£K), FFHG ISR B 3 B K INE B IAFI8 gn (FIR LN
50 Hz). Hf i KD fE R FF7E8 gn B3 H 15 1 #1200 Hz.

YRR IR IWTHZITER, REFL gn BRI E, B RPFRIAF|18Hz, AR5 I IRIE
{REFAE0.8 SK(RRTSL.6 ZK), IR B BIR KA EI2 gn (Fi 4 925
Hz). F e Khnid R FFAE2 gn B 255415 i1 $]200Hz.

X ARB AR = AN HAH T B F 22 T AR — DT R R AT 120K, B 3/
o Herpr—ANIRB) J7 17 06 251 i 1] L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency
Increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

Test
requirement

A AT AR AR AZE KBS F b R T B R AN /N 03X R
90%, Jii &1 5kFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

KA | AR AW AR AR AE K, BAAREERETE WLR3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

EE|
%K
Clause

38.3.4.4 iR
38.3.4.4 Shock

bR rwa
Test
Procedure

A6 FE b AT Rt 2H P M [ S B T AR R L B, SRS I I A R T 2
1T
A BN 52 e K INIE FE 150 gn AHBK R SEIN (8] 6 Z2 R0 A~ 1R sZip iy o KB it i
252 E KN ES0 gn AR R 5 2 18] 11 ZAD i 1R 5% o

| 100850

m@@mﬁuﬁﬁﬁlww<ﬁ54 TR MDD R IEBZ I R B,

L
| 30000

W%ﬁsgw,xﬂ@mﬁﬁﬁﬁﬁﬁmﬁgswn@wﬁ TEE L s MED Rk
PRRRALI 1) 11 SRR E %P phi .
TG HR It P 2L 5 = AN FAR T LA R Tt 2 R I IE T T 4 =kl B O
4% =P, It 18 Wi

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_—

[ ( 100850

mass
Acceleration(gn )= , Which is smaller) and pulse duration of 6 milliseconds. Large

batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
| 30000

| mass ) ) . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BORER
Test
requirement

AT ANHIBG AR AR AN K (A 5E F b B % TR A/ U R Y
90%, Jit FE ik R 1E0.1%)
No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test

cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

for il &5 AT AT AR AR ANE K, BAREHETE W R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
thik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(RIEREES
Test results
%K 38.3.4.5 ShMERAE B
Clause 38.3.4.5 External short circuit

FEL R F L 2H 1) A0 52 iR FE AR B AES7+4°C S, FEMLIR FE T 0 b i AT AN A B, AR
SPEAERNNT0.1Q, FFERAEE AL AP SE IR Rl VE 357+4°Cn /0 [ 4R 2R A0 hy KT
KA, Aol B s 106 b o S 1 I e e T I ) — 0 22— R ORI T8

g | 1o IR SO AAL

ilEnw The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Proziséture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to
be concluded.

fifiﬁf* IR EARREILLT0°C, k. AR, B K.

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol B HPFEIREAEITL170°C, ANfiEfhk. AR, AE K, BAREHE LIRS
WAONEH

Testresults | External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is

shown in Annex 5.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

EE|
%K
Clause

38.3.4.6 E/HTE

38.3.4.6 Impact/Crush

M0 R
Test
Procedure

ofdy CaEH T EAA/NT 1802 K1 BT i)
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
YEFE S I B TP L, B — EARN15.8mm=0. Imm (AN A B B RCAE R oty — 3R
9.1Kg+0.1KgHJEHEM61 + 2.5 cmm 7% F1alAE B BIATE it sz i iy,  HACHI R 47
TR HLEE BT SR R A F b D R AR 15.8mmigiE . B ik L — kg,
CER AN e B ne v
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

A0k

i R CEH TAEATE . 48, A /4040 Fil Al B4R /N T 18 .02 K IR [ A T it

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

W R IR BAE PP 35, BY R /B R, s R 298 1.5em/s. 3% I RF 4L ik
17, HENMBLLLF =ML — (@M )5k 3 13kN+0.78KN; (b) H it (1 FE & T P& 22
/1>100mV;(c) B ith A2 T34 3| J5 46 J5 FE 11500k DL b o AT T A8 2 Fi il 2 M e 0 PR — D it
JE o A AT F L S AT SE R TRt o R TR FEIB S AN 5 Ak 2 L) 7 Rl R . AN
FE L R — g e, Al 2B S eh 45 i o

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the
crush force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to

be subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

Shocil EAEIL170°C, Ak AR, A% K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIERE S

Test results

ShFeim FEANEIE170°C, AMilfh. AR AE K, BAREEETE I K6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g
Pass/Fail
Conclusion

P

ITC-4-B-B029-A1
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(SRIERES
Test results
K 38.3.4.7 TEFH
Clause 38.3.4.7 Overcharge
78 FEL FEL I A0 202 ) X P R 1 i R 2 70 FE TR T P £ o X6 ) B /D L PR N A
(a) il pe 47 (1) 78 L H e AN I 18 VIR, 56 1) g /) B S R D 2485 T L ) e K 7
RO EON22 VB EUNE s (b)) G i A 1 78 f I 18 VIS, 156 A 3/
LR N e RS LR L. 245 o 1006 N AE PRSI S T AT o REAT IR R N ] B 0 24 /)N
WRRPER | . 725 78 PG5 UG SRR FL I 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
SpTS
BRER | s, Tk
; No disassembly, no fire.
requirement
Rl ||
Test results
g5
Pass/Fail N/A
Conclusion

ITC-4-B-B029-A1
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(RIS
Test results
K 38.3.4.8 BRI
Clause 38.3.4.8 Forced discharge
HVBEIR SIS T 512V B IR SR s, DL A it 36 o 40 1) B KRR S0 FIR R
W46 HL IR R ) B
W — AN IRVINFI Ty 25385 P P BEL A7 880 5 A Fh it DA S VAR PR ER B DA SRAS R 11 T8 Pl PR
‘ A LT R A TS P I T N 4 LB 5 B ok DA AR 5 a0 FELARL o 7 R ) T8 P 45 RS R 548
MWECPIR | K7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BRER | ik, A
. No disassembly, no fire.
requirement
KR | AR ANE K BARSEE VE LR 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion
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Clause 38.3.3(g) Verification of the assembled battery‘s’ protection equipment

7R R
Overcharge protection:
1, 4 FE )3 o A 3 () P IADNT RV o 3R A LI T
1,The assembled battety is charged using the current specified by the manufacturer;
2, WA R DI RE R R A E .
2,The protective device shall be observed whether it works.
FEBR AR
Short circuits protection:

M TR | 1, 655 3 i 1 P 8 N JOEL PR 3 2 24 i % m et 2 P 1) I 47 A

Test 1,The assembled battety is subjected to one short circuit condition with a external resistance agreed

Procedure with the manufacturer;
2, WEHMHAMFRI R TR S E.
2,The protective device shall be observed whether it works.
P, Yt £ TR T R AR
Over discharge protection between the batteries:
1, 4 HE )3 e 9 (0] FELIAD T RV 2 A 3R A7 P YA T 5
1,The assembled battety is discharged using the current specified by the manufacturer;
2, WERMHAMFR R TR S E.
2,The protective device shall be observed whether it works.

BORER | i s A (R

- Equipped with a protective device

requirement

Kol | IRALPRRATRERBE L R A e . P 0 R e LR LI

Test\r;sults The assembled battery is equipped with a protective device that prevents overcharge, short circuits
and over discharge between the batteries. Test data is shown in Annex 9
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Annex 1. Altitude Simulation
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REHK

R R N
Sﬁnnfﬁ;ﬁ Beforetest | Beforetest | Aftertest | After test OoCV, Mass Loss | o %&k
ampre No- OCV; (V) M: (kg) OCV, (V) | M2 (kgD (%) (%) emarks
Bl 34.22 42.68 34.22 42.67 100.00% | 0.023% -
B2 34.37 42.61 34.36 42.61 99.97% 0.000% -
B3 34.30 42.68 34.29 42.68 99.97% 0.000% -
B4 34.27 42.70 34.26 42.69 99.97% 0.023% -
D=
Blank below
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Annex 2. Thermal test
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OCV,/

REHK

e AR AT 0
Sﬁg’m?ﬁ,\? Before test Before test After test | After test OoCV, Mass Loss = %&k
ampie No. OCV4 (V) Mz (kg) OCV2(V) | Mz (kg) (%) (%) emarks
Bl 34.22 42.67 33.59 42.65 98.16% 0.047% -
B2 34.36 42.61 33.68 42.60 98.02% 0.023% -
B3 34.29 42.68 33.94 42.67 98.98% 0.023% -
B4 34.26 42.69 33.89 42.67 98.92% 0.047% -
LR H
Blank below
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Annex 3. Vibration
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OCV,/

REHK

R e N
Sﬁnnfﬁ;ﬁ Beforetest | Beforetest | Aftertest | After test OCV; Mass Loss | %&k
ampre No- OCV; (V) M: (kg) OCV, (V) | Ma (kg) (%) (%) emarks
B1 33.59 42.65 33.58 42.65 99.97% 0.000% -
B2 33.68 42.60 33.68 42.59 100.00% | 0.023% -
B3 33.94 42.67 33.93 42.67 99.97% 0.000% -
B4 33.89 42.67 33.88 42.67 99.97% 0.000% -
DR
Blank below
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RILAET

REjE

RK e

REHK

=] =} ¥
Sﬁg’m?ﬁ,\? Before test Before test After test After test O((:)\C/:V(Z({/) Mass Loss R %&k
ampie No. OCV4 (V) Mz (kg) OCV2 (V) | Mz (kg) 1170 (%) emarks
B1 33.58 42.65 33.57 42.65 99.97% 0.000% -
B2 33.68 42.59 33.68 42.59 100.00% 0.000% -
B3 33.93 42.67 33.93 42.66 100.00% 0.023% -
B4 33.88 42.67 33.87 42.67 99.97% 0.000% -
PLF 2 H
Blank below
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Annex 5. External short circuit
s REHTHE VILHIRE B iR i
S?n:nliﬁ;i Voltage before test Initial Temperature Max Temperature ReﬁaErks
pie o v (C) ()
Bl 33.57 56.9 68.9 -
B2 33.68 57.0 70.1 -
B3 33.93 57.0 68.3 -
B4 33.87 57.0 69.4 -
NS
Blank below
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Annex 6. Impact/Crush
S?n:t!;%fi. Volzzzggfgf?‘rlftest Initiaﬂiﬁmﬁitu re Max%el?n{igture Reﬁ‘a&‘rks
V) (C) ()
C1 3.308 24.1 24.2 -
Cc2 3.311 24.2 24.2 -
C3 3.309 23.8 23.8 -
C4 3.315 23.6 23.7 -
C5 3.309 23.7 23.8 -
C6 3.282 23.8 23.9 -
c7 3.302 23.9 23.9 -
C8 3.302 24.1 24.1 -
C9 3.302 24.0 24.0 -
C10 3.300 23.8 23.9 -
AR H
Blank below
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Annex 7.0vercharge

. RIHT R VIR B .

Sample No Voltage before test Initial Temperature Max Temperature Remarks

' () () ()
DS
Blank below
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Annex 8. Forced discharge
S?n:t!;%fi. Volzzzggfgf?‘rlftest Initiaﬂiﬁmﬁitu re Max%el?n{igture Reﬁ‘a&‘rks
V) (C) ()
Cl1 3.104 24.1 57.6 -
C12 3.105 23.8 58.4 -
C13 3.106 23.9 57.5 -
C14 3.089 23.7 39.5 -
C15 3.087 23.8 45.8 -
C16 3.095 23.6 52.6 -
C17 3.096 23.8 39.8 -
C18 3.098 23.8 49.6 -
C19 3.104 23.9 47.6 -
C20 3.112 24.0 38.7 -
c21 3.111 23.9 47.2 -
C22 3.097 23.8 46.5 -
C23 3.082 23.7 514 -
c24 3.096 23.7 47.6 -
C25 3.105 23.6 44.5 -
C26 3.104 24.0 46.2 -
c27 3.114 241 47.1 -
C28 3.101 23.9 46.5 -
C29 3.107 23.8 44.9 -
C30 3.097 23.7 45.3 -
A2 H
Blank below
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Annex 9. Verification of the assembled battery‘s’ protection equipment
JR BN RGP SRR 1Y
PR T RIT HRSH N &
Sample No. Test Item Test Parameter 0 tage_ when t € Remarks
protective device
works (V)
1 78 B AR FEHHL: T4A
. 145.374
Overcharge protection Charge current 4/
4 B A FERAFE: 5 mQ \ (H32148-C)
Al Short circuits protection External resistance 5 IR EGAIE AR 4P
CEMURAEN I ONED) GRS \ 5 T
Over discharge protection ﬁjZ.EE iil: 74A 112.574 N
between the batteries Discharge curren
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Statement

1. K& AW F & bR T30 L4 AL, RAFE I H.
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.
2. 150 2 F AT T AR AE S0 B 3K o
The test report is only valid to the sample which has been tested
3. AR M 4E XA FIX, HAMBIREE T B Am A @RS,
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.
4. A S Gl KB MIR A = B AARIR, @ AR R R S B AT AR
The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.

5. WIREMAME AN £+ T A, TEAHIFB. FEFRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

AU P IS AR A A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
B3k FMTREFEFFARX R P Kl 13685 AR KA & 8k
Headquarter address: East Taihu Hi-Tech & Finance Town, No0.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

R B SR AL : 215104 %, 7%: 0512-66303621
1% HA: 0512-66303625 E-mail: cgc_jsz|b@126. com

TN F ORI T A F A E78236%

HAEDPERMM: WD FEET RKER195 P 2 K8 JbE102£1020F
w5 : 0574-63895313

ED| HE AR FY AR XN+ —871395 PR Em A KB 13AE
W, 15: 0755-82889188-8118

SN B EA ML TN T S K A K 0952665 N EEAH I E 94k
W& /4F A 020-84147422
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